
 1 

 

Università degli Studi della Calabria 

 

 

Dottorato di Ricerca in Ingegneria Chimica e dei Materiali 

SCUOLA DI DOTTORATO " PITAGORA " IN SCIENZE INGEGNERISTICHE  

 

 

Tesi 

 

Membrane Distillation in Integrated Seawater 

Desalination Systems 

 

Settore Scientifico Disciplinare CHIM07 – Fondamenti chimici delle tecnologie 

 

Supervisori                       Candidato 

Ch.mo Prof. Enrico DRIOLI  Xiaosheng Ji 

   

Dott.Efrem CURCIO                        Ciclo XXIII 

 

Il Coordinatore del Corso di Dottorato 

Ch.mo Prof. Raffaele MOLINARI 

 

 

A.A. 2009-2010 



 2 

INDEX 

Summary ................................................................................................................. 5 
[...]
limited water access. As a result, the general welfare of a country under water stress 

conditions is threatened. Exploitation of natural fresh water resources combined with 

higher water demand has led to an increased demand for alternative fresh water 

resources. Since about 97.5 % of the water is present as oceans on the earth, 

desalination will unavoidably become a feasible method in the next decades. 

Desalination provides such an alternative source, offering water otherwise not 

accessible for irrigational, industrial and municipal use [1].  

1.2 Desalination market 

There are desalination facilities in more than 100 countries, especially in those 

oil-rich, water-poor countries in the Middle East, like Saudi Arabia, the United Arab 

Emirates and Kuwait. The continued proliferation of desalination facilities has built 

up a global market with more than $8 billion, with continued rapid growth rate. 

Two-thirds of the world‘s desalination plants are located in Gulf Cooperation Council 

(GCC) countries [3].  

Desalination markets have expanded in the last decades. The global market for 

desalinating seawater and brackish water to generate new supplies of potable water 

will grow at a compound annual growth rate of 9.5 % over the next 10 years, 

effectively tripling the market in size to reach a capacity of 54 billion cu meters per 

year. 

The market with the greatest installed capacity is the Gulf Region (Middle East), 

where low cost of fossil fuel led to preferred application of thermal desalination 

processes. The Mediterranean market follows, ahead of the American and Asian 

markets. The Gulf region will continue to be the greatest market for new desalination 

equipment because of a rapid growth in population and necessary replacement of 



 13 

over-aged plants. A doubling in capacity until 2015 is expected. The countries around 

the Mediterranean Sea will experience the largest growth rate with a smaller 

expansion expected in Asia until 2015. 

Asia will become a fast growing market in the long run, due to its enormous 

population and economic growth that will most likely lead to a water demand that 

cannot be satisfied with conventional water sources. According to the industrial 

tracking and survey results by Desalination Association of China in 2008, 56 seawater 

desalination plants were established in China till December in 2008 the total capacity 

is 276,100 m
3
/d. The gross desalination productivity in China has reached 295,000 

m
3
/d, increased by 46 % compared with that in 2007. Moreover, the productivity of 

programs under construction has reached to 268,000 m
3
/d, in which 82,500 m

3
/d is in 

bidding progress or conceptual design. Productivity of desalination programs on plan 

in China has reached 200,000 m
3
/d. 

A survey has been carried out of 46 desalination plants in Australia that have 

capacities greater than 10 kL/day. Operating plants, all except one utilising reverse 

osmosis (RO) as the desalination process, have a total output of 294 ML/day, while 

the outputs for plants under construction amount to 976 ML/day, and for proposed 

plants 925 ML/day. The total current desalted water usage is 153 ML/day for potable 

supplies and 141 ML/day for industrial purposes. By the year 2013 this will amount to 

1,734 ML/day for potable and 461 ML/day for industrial supplies. The most dramatic 

increase is occurring in the major cities where the installed production capacity of 

seawater desalination will increase tenfold from 45 GL/year in 2006 to over 450 

GL/year by 2013 [4].  

The largest growth market will be the Mediterranean Rim, where Algeria, Libya, 

and Israel are anticipating capacity increases in excess of 300 %. With desalination 

back on the political agenda in Spain, the total increase in capacity in the 

Mediterranean region will be 179 %. For example, in Mallorca, desalination 

capacities expanded from 450,000 m
3
/y to 17,210,000 m

3
/y [5]. 



 14 

1.3 Desalination technology  

Desalination processes were developed to obtain fresh water from the seawater. 

Desalination technologies can be classified into thermal and membrane based 

desalination by separation mechanism. Tradition desalination processes are mainly 

thermal based, including multi stage flash (MSF), multi effect evaporation (MEE) / 

multi effect distillation (MED), vapor compression (VC) and solar desalination. 

Membrane based separation processes include reverses osmosis (RO) and 

electro-dialysis (ED).  

Thermal desalination separates salt from water by evaporation and condensation, 

whereas in membrane desalination water diffuses through a membrane, while salts are 

almost completely retained. An overview of available desalination techniques is given 

in Table 1.1. 

 

Table 1.1 Applied desalination technologies 

Thermal desalination technologies Membrane desalination technologies 

Multi-stage flash distillation (MSF) Reverse osmosis (RO) 

Multi-effect distillation (MED) Nanofiltration (NF) 

Vapour compression distillation (VCD) Electrodialysis (ED) 

 

Among these available technologies, MSF distillation and RO dominate the 

existing plants. Multi-stage flash distillation (MSF) is the most frequently applied and 

still preferred in the Middle East. Reverse osmosis is the most common membrane 

based desalination option in seawater and brackish water desalination, dominating in 

the area around Mediterranean Sea. 

Thermal desalination is more energy intensive than membrane based desalination, but 

can better deal with more saline water and deliver even higher permeate quality. Table 

1.2 demonstrates the differences in key operational data between thermal and 

membrane desalination technologies. Energy consumption of reverse osmosis is the 

lowest among all options for seawater desalination, making it most cost efficient in 



 15 

regions with high energy cost. Especially in brackish water desalination, reverse 

osmosis offers great advantages over thermal desalination technologies due to its 

much lower energy consumption at low salt concentration. The variable cost of 

thermal desalination plants are almost independent of feed water salinity, while 

membrane process variable cost is nearly proportional to the feed water salinity and 

therefore lower in brackish water than in seawater desalination, making reverse 

osmosis and electrodialysis the most economic processes. For all desalination 

technologies, costs have steadily decreased in the last decades. Generally, thermal 

desalination is more cost intensive than reverse osmosis desalination. Comparing the 

thermal separation processes, the advantages of Membrane technology are operational 

simplicity, good compatibility and synergy between different membrane operations in 

integrated systems, low energetic requirements, good stability under a wide range of 

operative conditions, high eco-compatibility, easy control and scale-up, large 

flexibility. All these specialties make membrane technology as a powerful tool in the 

logic of the process intensification. 

 

Table 1.2 Key operational data of thermal and membrane desalination technologies [5]  

 MSF RO Electrodialysis 

Thermal energy consumption [kWh/m ³] 12 0 0 

Electrical energy [kWh/m³] 35 0.4 –7 1 

Typical salt content of raw water 30,000–100,000 1,000–45,000 100–3,000 

Product water quality  (ppm TDS) <10 <500 <500 

 

1.4 Membrane technology market 

The application of membrane desalination in seawater desalination has 

substantially increased in the last 30 years. The reverse osmosis membrane market is 

expanding at an annual rate in excess of 8% fueled by the intensifying worldwide 

water shortage and the need to preserve water resources from environmental 



 16 

perspective. Today, more than 2,000 reverse osmosis (RO) installations are being 

operated worldwide, with an overall production higher than 800 MGD. The total 

worldwide market for RO membrane system was worth of 670 billion won as of 2008 

and is growing at 10.3 % annually [6].  

1.5 Reverse Osmosis 

Reverse Osmosis is by far the most widespread type of membrane desalination 

process. It is capable of rejecting nearly all colloidal or dissolved matter from an 

aqueous solution, producing the brine and the permeation which consists of almost 

pure water.  

Reverse Osmosis is a (differential) pressure driven separation technique. The 

membrane of Reverse Osmosis is based on a property of certain polymers called 

semi-permeability. By applying a pressure difference, the permeating component(s), 

in most applications nearly exclusively water, are forced through the membrane. In 

order to overcome the feed side osmotic pressure, fairly high feed pressure is required. 

In seawater desalination it commonly ranges from 55 to 68 bars. Operating pressures 

for the purification of brackish water are lower due to the lower osmotic pressure 

caused by lower feed water salinity. Besides its application for production of drinking 

water, reverse osmosis is also applied in the treatment of effluent water and separation 

of organic and inorganic compounds from aqueous solution for industrial applications. 

Although Reverse Osmosis has also been used to concentrate organic substances, its 

most frequent use lies in seawater desalination applications. 

The Reverse Osmosis desalination plant process includes seven stages [7], they are: 

water abstraction, pre-treatment, pumping system, membrane separation unit, energy 

recovery system, post-treatment and control-system (see Figure 1.3 and Figure1.4). 

 

 



 17 

 

Figure 1.3 Reverse Osmosis treatment process  

 

 

Figure 1.4 Existing RO Plant [8] 

 

In fact, pressure-driven membranes such as microfiltration (MF) and ultrafiltration 

(UF) are the new trends in designing the pretreatment systems for desalination plants 

and they can be used as a substitute for the conventional pretreatment technologies. 

MF can remove suspended solids and lower the silt density index (SDI) while in UF, 

not only suspended solids and large bacteria are retained, but also (dissolved) 

macromolecules, colloids and small bacteria. MF and UF pretreatment leaded to a 

better control of membrane biofouling, increased the membrane lifetime, and limited 



 18 

the cleaning frequency of the plant. Furthermore, permeate fluxes measured at the 

successive high-pressure membrane filtration unit increase up to 30 %, thus resulting 

in higher reliability and better overall economics of the desalination system. In RO 

desalination, the capital and operating costs are the major drivers for process selection 

and due to relatively low water recovery in RO plants, any cost saving incurred in the 

pretreatment system will strongly affect the cost of water produced. Actually, the 

MF/UF was predicted to contribute for about 10 % reduction in the total water cost [9]. 

It has been reported that a reduction of 39 % in the operating and maintenance costs 

can be achieved when replacing the conventional pretreatment with MF or UF. 

Besides, the elimination of flocculation, recarbonation and filtration steps will 

decrease the power and chemical costs and reduce the plant space which leads to a 

significant reduction in the plant capital costs [10]. 

Moreover, nanofiltration (NF) is today used in softening, disinfection, and removal 

of organic materials and metals. The installation of NF as a pretreatment will lead to a 

breakthrough in the application of RO due to its capability of effectively removing 

dissolved organic compounds, scale forming hardness ions, and bivalent ions. As 

consequence, the osmotic pressure of RO feed and retentate streams is decreased, thus 

allowing the system to be operated at high water recovery factors (70 %) with minor 

scaling problems [11]. At this stage, the integrated pressure-driven membrane 

(MF/UF-NF-RO) system is characterized by global water recovery factors up to 50 %, 

energy saving of 25-30 %, less consumption of chemicals and additives, smaller land   

space, and less amount of discharged wastes [12, 13]. 

1.6 Limited of reverse osmosis 

Currently, reverse osmosis (RO) is one of the most prevalent technologies for 

seawater desalination. Although the utilization of RO, also in combination with other 

pressure driven membrane operations such as microfiltration (MF), ultra-filtration 

(UF) and nano-filtration (NF) as pre-treatment to the RO stage, has led fundamental 

contribution in terms of overall process economics, one of the main problems still 



 19 

open is the management of the salts concentrates. Recovery rates in brackish water 

reverse osmosis (BWRO) applications are limited by the risk of scale precipitation 

and are typically in the range of 75 %–80 %. In seawater reverse osmosis systems 

(SWRO) recovery rates may at most reach 60 % due to limited feed pressure and 

increased energy consumption at elevated salt concentrations. Feed pressure typically 

reaches 55-65 bars in SWRO and BWRO desalination uses moderate feed pressures 

of 10–15 bars. This would result in a significant residue of high concentrated 

solutions to be disposed-off. At present, the most frequent disposal practice for brines 

is a direct discharge into lakes, lagoons, rivers, ocean and sanitary sewer. Because 

disposal options are limited, disposal is associated with high additional costs and 

environmental damage has to be expected. 

However, the promulgation of more and more stringent environmental protection 

regulations will preclude this low-cost possibility in the near future. In the last years, 

several process engineering strategies have been implemented in order to accomplish 

the concept of ‗zero-liquid‘ or ‗quasi-zero-liquid‘ discharge in seawater reverse 

osmosis desalination. Delivery of fresh water from seawater desalination plants 

demands piping and pumping systems to transport product water from coastal regions 

to residential areas, which increase cost. High availability of brackish water in 

residential areas makes expensive deli piping and pumping unnecessary. In this 

context, membrane contactors (MCs) technology is expected to offer alternative 

design-pathways for brine management [14].  

Another crucial drawback of RO membranes is their weakness against fouling due 

to the presence of colloidal, particulate, dissolved organics and inorganic matter in 

feed water, as well as biological growth in the RO system. Therefore, it is required to 

install a pretreatment step for the feed water before going to the RO unit. The 

conventional pre-treatment were based on mechanical treatment (media filters, 

cartridge filters) followed by extensive chemical treatment like flocculation, 

coagulation, acid treatment and disinfection. The main problems in using the 

conventional pretreatment is that it does not represent a complete barrier to colloids 

and suspended particles and produces unsteady feed water quality and quantity. In 



 20 

addition, this pretreatment is known to be complex, labor intensive and space 

consuming. Furthermore, it consumes large amount of chemicals which are used for 

coagulant dosages to provide surface charge neutralization, chlorination to limit 

biological growth, and flocculation-sedimentation sequences. 

1.7 Potential of Membrane Distillation in Desalination 

Membrane distillation (MD) is a methodology having a great potential as 

concentration process carried out at low temperature. MD is not affected by 

concentration polarization phenomenon, whereas it represents the critical limit for 

pressure driving processes such as NF or RO. Production of high purity distillate, 

absence of limitation caused by fouling, lower energy consumption with respect to 

conventional evaporation or distillation operations are additional advantages of this 

technique, especially when coupled with solar energy or utilizing low-grade heat 